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Owner's Manual 601 00 24 63

Reference

Spare Parts

Piéces Detachées

No. 711783




Note: Always use original equipment
parts. Use of service/replacement parts
other than original parts may void your
warranty.

All unnumbered items are

CULTIVATOR PARTS CT20
ENGINE ASSEMBLY

REF.
THROTTLE
MOUNT SCREW

REF.
UPPER HANDLES

interchangeable with opposite

side @
REF.
NO. | PART NO. PART NAME
10 |- ENGINE,2.0TEC (See Engine Manual)
11 | 6010006 17 | WASHER, FLAT .378X1.25X.06
12 [ 601001950 | ROTOR (SMALLER DIA))
13 | 601000014 | WASHER, REGSPTLK.263X.49X.07
14 | 601001283 | SCREW, 1/4-20X1.75 HHC
17 | 601001284 | CABLE, THROTTLE, CULTIVATOR

601 00 24 63 | MANUAL OWNERS
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CULTIVATOR PARTS CT20
TRANSMISSION REPAIR PARTS

REF.

NO. | PART NO. PART NAME

300 | 53130 96-74 |TRANSMISSION ASSY.

310 | 601002256 {BRKT,DEPTH FLAT/WIDE
311 | 601000069 |SCREW, 1/4-20X1.25 HHC
312 | 6010023 18 |NUT, 1/4-20 REGHEXCTRLK

318848C
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CULTIVATOR PARTS CT20
TINE SHIELD ASSEMBLY

REF.
TRANSMISSION

REF.

NO. | PART NO. PART NAME

480 | 601001286 | SHIELD, TINE

481 | 601001287 | SCREW, 1/4-20X5.00 HHC

482 | 601000018 | WASHER, FLAT .281X .63X.065
483 | 601002318 | NUT, 1/4-20 REGHEXCTRLK
490 | 601000602 | WASHER, FELT.68X1.46X.12 WOOL
491 | 601000745 | TINE, ASSY INNER LH

492 | 601000743 | TINE, ASSY OUTER LH

493 | 601000744 | TINE, ASSY INNER RH

494 | 601000742 | TINE, ASSY OUTER RH

495 1 601000599 | PIN, CLEVIS .31X1.38

496 | 601000604 | PIN, HAIR .53DIAX1.62LG

3188480




CULTIVATOR PARTS CT20
WHEEL ASSEMBLY

662

REF.

v DEPTH BAR ASSY.

REF.
NO. PART NO. PART NAME

650 | 601001288 | WHEEL SUPT,ASSY

660 | 601001860 | PIN, CLEVIS .321X.75BR

661 | 601000604 | PIN, HAIR .53DIAX1.62LG

662 | 601002257 | TIRE & RIM,SEPU 5.0 X 1.(696)
663 | 601001291 | NUT, PUSH ON 3/8°

'318852F
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CULTIVATOR PARTS CT20
REMOTE STOP ASSEMBLY

(===t - 957

REF. KEY# 9509

REF.
DETAIL ‘A

REF.
THROTTLE
CABLE TIE

REF.
THROTTLE
MOUNT SCREW

NOTE

CONNECT WIRES TO ENGINE WIRES.

REF.
THROTTLE CONTROL

DETAIL ‘A’

REF.
NO. PART NO. | PART NAME

950 | 601002258 SWITCH ASSEMBLY

951 | 601001299 PLATE, INDICATOR

953 | 6010024 65 BRACKET, SWITCH

954 | 601001307 LOCKWASHER

955 | 601001304 SWITCH

956 | 6010024 66 BRACKET, SWITCH

957 | 601002259 DECAL, ON-OFF

980 | 601002260 KILL SWITCH ASSEMBLY
990 | 6010006 28 TIE CABLE

341421C
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CULTIVATOR PARTS CT20
DECALS
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824
REF.
NO. |PART NO. PART NAME
822 REFERENCE ONLY

823 | 601001296 { DECAL, CAUTION

824 | 601002096 | DECAL, HUSQVARNA TOP COVER
825 | 601002200 | DECAL, RECOIL HSING HUSQV.
826 | 601001195 | DECAL, HOLD RH GRIP

830 | 6010024 67 | DECAL, TINE SHIELD CT-20 HUSQV

3399458
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CULTIVATOR PARTS CT20
HANDLE ASSEMBLY

—932
934—

REF.

"INO. |PART NO. PART NAME
930 | 601002262 | HANDLE, UPPER .75X18GASTEEL
932 | 601002263 | HANDLE, LOWER LH
934 | 601002264 | HANDLE, LOWER RH
941 | 601001294 | BOLT, 5/16-18X1.63 CARRSP
942 | 601002312 | WASHER,.343I1DX1.0X.062 FORM
943 | 601000019 | WASHER, FLAT .344X .69X.065
944 | 601000684 | KNOB, T 2BLADE W/516-18 NUT
945 | 601000012 | NUT, 5/16-18 REGHEX
946 | 6010006 18 | GRIP, HAND
947 | 601001215 | SCREW, 10-16X1.50 WAHHTAP
948 | 601000628 | TIE, CABLE BLACK NYLON 5.62L

319375C
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